
 

 

 

 

 

 

 

 

 

Project Plan 
City of Charlevoix 

Charlevoix County, Michigan 

 

Wastewater Treatment Plant Improvements 

April 2013 

2110372 

 

 

 

 

DRAFT 
 

 

 

 

 

 

 

 



 S:\2011\2110372 City of Charlevoix\RPT\SRF Project Plan\rep 2013-04 SRF Project Plan-DRAFT.docx 

 

 

[Intentionally left blank.]



i 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

Table of Contents 

EXECUTIVE SUMMARY .............................................................................................. iii 

I. PROJECT BACKGROUND ........................................................................................ 1 
[...]
2. Alternate 3: Advanced Treatment, including additional aeration tanks, air and piping 

systems, and an advanced treatment technology such as fixed film aeration or membrane 

bioreactor. The system will perform satisfactorily under City of Charlevoix’s relatively cool 

water conditions that prevail during the winter and allow the WWTP to meet the NPDES 

permit limits in accordance with the schedule of compliance. 

The estimated probable cost for the Wastewater Treatment Plant Improvements project is 

$10,895,000. The City of Charlevoix is pursuing a SRF loan for the project in the approximate 

amount of $10,895,000. Assuming all $10,895,000 is financed with a SRF loan for the 20-year 

period at a 2.50% interest rate, the annual debt retirement and operation, maintenance and 

equipment expense for the proposed project is estimated to be $763,883. It is estimated that the 

sewer bill cost increase for a typical residential customer would be approximately $22.22 per 

month. 



1 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

I. PROJECT BACKGROUND 

A. Study Area Characteristics 

1. Delineation of the Study Area 

The study area is defined by the corporate boundaries of the City of Charlevoix, 

Charlevoix Township, Marion Township, and Hayes Township. The service area is 

comprised of the service area of the City of Charlevoix’s Wastewater Treatment Plant, 

which is located at 15116 Lake Shore Drive, just west of the city limits. The footprint 

of the Wastewater Treatment Plant covers approximately three (3) acres of the northern 

portion of the ten (10) acre plant site. A site plan of the existing wastewater treatment 

facility is included in Appendix A. 

The Wastewater Treatment Plant currently serves over 5,000 users in the City of 

Charlevoix, and in the Townships of Charlevoix, Marion, and Hayes (hereinafter 

referred to as the “Townships”). 

Figures 1 and 2 show the study area and the approximate municipal wastewater service 

area boundary, in addition to the existing wastewater collection system, pumping 

facilities, and treatment facility. The City of Charlevoix has service agreements with 

the Townships which are included in Appendix B. Figure 3 is an aerial photograph of 

the existing WWTP site. 

The current rate structure includes sewer service charges based on water meter size and 

a commodity charge, with similar rates for “Rural” customers and “In-City” customers. 

A user charge system will be developed as part of this project plan. 



2 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

2. Land Use in the Study Area 

The existing land uses in the City of Charlevoix portion of the study area consist 

primarily of single family residential, with smaller areas of public reserve (airport, 

cemetery, golf course, school, etc), scenic reserve, marine, commercial and industrial. 

The current land uses in the Charlevoix Township portion of the study area include 

residential, commercial and industrial, and agricultural areas, in addition to scenic 

reserve and mineral resource districts. 

The land uses in the Marion Township portion of the study area consist primarily of 

agricultural, with small areas of residential and commercial. 

The land uses in the Hayes Township portion of the study area consist primarily of 

agricultural, with small areas of residential and commercial. 

The proposed project will occur only on the site of the existing Wastewater Treatment 

Plant and all land use regulations and policies will be followed. No sensitive features, 

such as wetlands, will be impacted. 

Current zoning maps for the City and adjacent townships are included in Appendix C. 

Future land uses in the study area over the 20-year planning period are similar to those 

in the current zoning maps and will not be affected or impacted by the proposed 

project. Upgrades and improvements to the Wastewater Treatment Plant will allow the 

City to continue to provide a high level of sewer service to its customers in addition to 

allowing for future service areas. 



3 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

3. Surface and Ground Waters 

The City of Charlevoix is located adjacent to Lake Michigan, from which the City 

obtains its drinking water. A Year 2004 source water assessment determined that the 

City’s source water (Lake Michigan) had a moderate sensitivity rating along with a 

moderate susceptibility to contamination. The City’s drinking water meets all State and 

Federal requirements. 

The City’s Wastewater Treatment Plant is located south of Lake Shore Drive, more 

than two hundred (200) feet from the shoreline of Lake Michigan. The proposed 

project at the plant site will not adversely impact Lake Michigan surface waters but 

will enable the plant to produce higher quality effluent meeting NPDES permit limits. 

The eastern city limit is defined by the shoreline of Lake Charlevoix. Lake Charlevoix 

stretches from the City of Charlevoix approximately 13 miles southeast to Boyne City 

and approximately 12.5 miles south-southeast to the City of East Jordan. 

The City also encompasses Round Lake, which is an approximately 50-acre body of 

water located on the waterway between Lake Michigan and Lake Charlevoix. 

Groundwater is not used for public water supply or for agricultural or industrial use in 

the area of the treatment plant. Therefore, the groundwater will not be impacted in any 

way. 

B. Economic Characteristics 

Due to the immense amount of water in close proximity and the pleasant summer weather, 

Charlevoix is a popular summer retreat. Charlevoix’s main industry is tourism but also 

includes manufacturing. 



4 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

According to the 1997 Economic Census, the largest employee classification within the 

City of Charlevoix is manufacturing (48%), followed by accommodation and food services 

(18%) and retail trade (17%). According to the 2000 Census information for Charlevoix 

County, the total labor force increased by nearly 27-percent from 1990 to 2000 and the 

unemployment rate decreased from 8.6-percent to 5.1-percent unemployed (41% 

reduction). The Charlevoix Area Chamber of Commerce lists the 2006 Unemployment 

Rate at 7.4% and the top five employers in the county as East Jordan Iron Works, Boyne 

USA Inc., LexaMar Corporation, Harbor Industries, and Grandvue Medical Care Facility. 

The median housing value in 2000 was listed as $112,700. 

The 2010 Census indicates a median household income of $48,704 and 11.3-percent of the 

population below the poverty level for Charlevoix County (2006-2010). The per capita 

income for Charlevoix County residents was $28,403 with an average of 2.26 persons per 

household (2006-2010). 

The population of the City of Charlevoix was 3,519 in 1970, 3,296 in 1980 (-6.34%), 3,116 

in 1990 (-5.46%), 2,994 in 2000 (-3.92%), and 2,513 in 2010 (-16.1%). In the same 10-year 

increments from 1970 to 2010, the population of Charlevoix Township changed by 37.9%, 

2.3%, 67% and -3.1%; the population of Marion Township changed by 36.3%, 19.5%, 32%  

and 14.9%; and the population of Hayes Township changed by 80.5%, 3.4%, 43.7% and 

1.4%. Charlevoix County experienced overall growth from 1970 to 2010, with growth rates 

of 20.4%, 7.8%, 21.5%, and -0.5% in the 10-year increments. Total population data and 

service area population data are provided in Table 1 and Table 2, respectively. 

The gradual migration of population away from the City and the population increases in the 

neighboring townships has resulted in relatively consistent sewage flows to the City’s 



5 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

Wastewater Treatment Plant in recent years. These gradual trends are expected to neither 

increase nor decrease the need for wastewater treatment capacity; however, the proposed 

project is needed to provide reliable treatment of wastewater for the next twenty years and 

beyond. 

C. Existing Facilities 

1. Method of Wastewater Treatment  

All wastewater from the sewer service areas in the City of Charlevoix and the 

Townships is transported to the Charlevoix Wastewater Treatment Plant (hereinafter 

referred to as “WWTP”), which is located on Lake Shore Drive just west of the city 

limits in Charlevoix Township. 

The Charlevoix Wastewater Treatment Plant was constructed in 1972. At the time, it 

was a state of the art plant using the activated sludge process to provide secondary 

treatment. The plant units include: some preliminary treatment units collectively known 

as headworks; primary settling tanks for removal of suspended solids; aeration 

followed by final settling, collectively known as activated sludge, followed by chlorine 

disinfection. The solids which are removed by the primary and secondary settling tanks 

are treated in sludge digesters and disposed by land application. Figure 4 is a schematic 

diagram of the existing plant processes. Each process is described in further detail 

below, and the treatment plant capacities are summarized in Table 3. Also included is a 

discussion on process unit performance compared with modern design criteria 

expressed in the “Recommended Standards for Wastewater Facilities,” 2004 edition. 



6 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

a. Screen 

The screen is an automatic, mechanical 3/8" screen with a 2" manual bar screen 

as backup or bypass. This screen size is smaller than a coarse screen but larger 

than a fine screen as described by Ten States Standards. While the screen is old, 

the screen condition is satisfactory. An upgrade to duplicate units with maximum 

¼" opening will be considered for any plant process upgrade. 

b. Flow Meter 

The plant flow meter is a 12" parshall flume with a capacity of 4.0 mgd. This 

capacity is more than adequate and meets Ten States Standards except that the 

plant does not have a redundant unit. The parshall flume is in satisfactory 

operating condition. A redundant effluent meter will be considered for any plant 

process upgrade. 

c. Grit Collector 

The existing grit collector is a single, vortex grit collector with a collection sump 

and grit pump to remove the grit. During the time the grit collection may be out 

of service, grit is carried into the primary settling basins and then to the digesters. 

The present grit collector is operating well.  

d. Primary Settling 

The plant has two primary settling tanks of forty-five feet diameter and an area of 

1,590 square feet each. The settling basins have a side water depth of eight feet. 

Using both settling tanks, the overflow rate is 157 gpd/sf on the average day and 

314 gpd/sf on the maximum day. Both the side water depth and overflow rate are 

below the recommended Ten States maximum. 



7 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

The primary settling tank mechanisms are forty years old. One tank has been 

drained and the mechanism cleaned, repaired and repainted. A similar process 

should be performed on the second tank.  

At present, the primary effluent is divided between two aeration tanks and their 

respective final settling tanks. Minor piping and control changes should be made 

to combine the aeration tank effluents as well as the final tank effluent return 

sludge lines. 

e. Aeration 

The plant employs the activated sludge process using complete mix aeration. 

There are two tanks, each with capacity of 15,600 cubic feet for a total of 31,200 

cubic feet. The aeration tanks use coarse bubble aeration. 

Primary effluent averages 495 lbs/day of BOD with a maximum of 1,240 lbs/day 

of BOD. Digester supernatant has a design average of 40 lbs/day of BOD with a 

maximum of 70 lbs/day of BOD which is returned to the primary settling tanks 

and is included in the primary effluent. 

The influent biochemical oxygen demand (BOD) concentration appeared high in 

2009 but has decreased since that time. The City is not aware of any changes in 

the system since 2009 that may have affected the influent BOD. The City has 

indicated that the 2009 data may be suspect. Influent BOD levels dropped in 2010 

and 2011 but increased slightly again in 2012, as shown on the Influent BOD 

chart in Appendix D. 

The MDEQ has proposed strict limitations on ammonia which will require the 

WWTP to use the nitrification process whereby ammonia is converted to nitrate. 



8 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

A nearly tripling of aeration tank volume may be necessary to meet Ten States 

Standards and MDEQ requirements. In addition, the aeration diffusers should be 

replaced with fine bubble aeration to improve their efficiency.  

In addition, consideration will be given to denitrification which is the conversion 

of nitrate to nitrogen gas. This process would improve plant efficiency, reduce the 

need for chemical pH adjustment and produce a better effluent. 

As a result, an increase in blower capacity will be required to accommodate the 

increase in aeration tank volume, the change to fine bubble aeration, the possible 

increase in depth of the new tanks and the change to ammonia removal. 

In 2012, operational changes were made to the treatment process to improve the 

effluent ammonia quality. Such changes, however, still were not adequate to 

enable the WWTP to meet the revised discharge limits. In addition, nitrification 

of ammonia can occur effectively only when water temperatures are above 50°F. 

In the first four months of 2009, 2010, and 2011, the average wastewater 

temperature was 49°F. However, the average flow temperature over the same 

time period in 2012 was 52°F, yielding more effective ammonia removal. In the 

winter months of 2013, the average wastewater temperature already dropped 

below 50°F and nitrification for ammonia removal was not possible. 

At present, the City has to operate the full plant – with no redundancy and no 

opportunity to perform maintenance without full plant shutdown – in order to 

maximize ammonia removal. This optimized operation, however, still is not 

adequate to meet the discharge permit limits. 



9 
Prepared by Prein&Newhof  s:\2011\2110372 city of charlevoix\rpt\srf project plan\rep 2013-04 srf project plan-draft.docx 

f. Final Settling 

Final settling is provided by two tanks of thirty-five feet diameter. The surface 

area is 962 square feet in each tank for a total of 1,924 square feet; this is 

adequate to meet the average flow of 1.0 mgd at the maximum overflow rate of 

1,000 gpd/sf per Ten States Standards. The side water depth is 10.5 feet, which is 

less than the Ten States required minimum. 

The condition of the mechanisms below the water level is unknown. The 

secondary settling tanks should be dewatered, inspected, repaired and repainted 

as necessary. 

The final clarifiers are performing satisfactorily by meeting the requirements of 

the NPDES permit. 

g. Disinfection 

Disinfection for the plant is provided by chlorine which is fed to the chlorine 

contact tanks. Two chlorine contact tanks operate in parallel, each with a volume 

of 2,522 cubic feet. Detention time is 53 minutes at the peak hour using both 

tanks. The condition of the tanks appears to be adequate. 

Because of the hazard in storing and handling chlorine and because it is necessary 
